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PP R

M=, I o
158 477 3120005422 s ER, 181589.73
EP548R-A
PA=y St 123 3720005532 RS 3iER, 1581519.8
358 HP500N-A 150 3120004522 Ip =Ry S N =
454} 420 3820005312 VRSB R, §1835.4
HP500P-A
55% 480 3720005012 | EE&ZviR: 91/kg, HEEHI: 114/kg
ait 1650

> BRAARERI LR~ REEARSENARNE, SNEREBRAUASSE
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HE, M IA/N
15#4 450 | 3120005422
BEEHE
25 120 | 3720005532
EP548R-A
15# 27 | 3120005422
HAHE
PASTE 3 3720005532
354 HP500N-A 150 | 3120004522
458} 420 | 3820005312 BIEHE
HP500P-A
55#4 480 | 3720005012
ait 1650

> 8%, ST RhESEhEMER, 8%FN: 25kg/R, EiE, FRHEEA.
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WanHua Chemical Group Co., Ltd.

BEREEEILE
CERTIFICATE OF ANALYSIS
[ . ol i = .
e FEERE . EhET: 0000174592
Product Name: Polyoropylene resin Report No,;
FiAES: A= T
Product Brands: EPS48R-A Lot Mo, : 31200054
Fin: e A
2020-12-12
Plant: YanTai Date of Analysis:
PR
Product Standards: /0800 YFU 114-2020
M= BAIGRER iR Witk
Test kem(s) Technical Specification Test Result Test Method
2, kg A 3
Color granule, pes/kg rpart 0 SHIT 1541-2019
i, kg e
Black granule, poaikg report 0 SHIT 1541-2019
ANTEVNE, alkg =E
Large and small granule, gkg repart 2.1 SHIT 1541-2012
MFR(230°C, 2 16kg), aM10min " 8,73 GBIT 3682, 1=2015
Melt Tlow rate(MFR), g/ Omin TEpo
M HEA REHEE e
Testconclusion |nspeactar Saal
L v I [
AL o
it HP S00PLLEP S48RIETHE,; FRTSBERERE2 Mg
Remark




25#}: EP548R-A/3720005532

L FAY
R4 FRERBERAR
WanHua Chemlecal Group Co,, Ltd,
REIESHEIE
CERTIFICATE OF ANALYS|S
FrEsEpn . EEE i
FrmeEr:  mNmEE . it 0000175020
Product Name: Polypropylens resin Repor Mo,
FERRIES: EFS4ERA o ATA00055
Product Brands: Lot Na,:
Frib: e SHHTEE:
20201 2=12
Plani: YanTa Dale of Analyss:
i
Pt 2/0E00 YPL 114=2020
Pradust Standards:
ERIEE EAETS mREE HEEE
| Test [temi{s) Tachnical Spacification | Tast Rasult Tast Mathod
hE, kg s 1=} .
Color grandle,pealkg repart 4 SHIT 15412019
MEL, Ty % L} .
Black granuls,peaiy refar o SHIT 1541-2019
Jt.’:'m"."ﬁ'. atkg FLAMHE 5.2 SHIT 15412018
Large ang small granule, gikg repar
L o —
MFRIZIOC,2,16kg), gd10min canart 13.8 GBIT 3682,1=2018
Malt flow ratai M ER) 01 0min por
HRESE HHILA R TR
Tastconelusiaon Inspecior Sl
vy
e o1
P
it IHF" SO0PYSEP SASRITEDEL, MSZEI15Thg, MERK16Tkg
Remark
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WanHua Chemical Group Co., Ltd.
RIS
CERTIFICATE OF AMALYS[S
FhER: HRERE ST
Product Name: Palypropylene resin Report Mo, © 0000164354
e s
1
Produst Brands: HPS0ON-A Lot Mo, © 31200045
[ 123 T EE:
Plant: YanTai Date of Analysis: 2020-12-08
[t
Product Standards: OB0D YPU 114-2020
L = HATRER i L MidhiE
Test temis) Technical Specification Test Result Test Method
FHELME, alkg SWE
Large and small granule, g'kg repart 0.0 SHIT 1641-2019
o R R =T
MFR{230°C,2,16kg), g/10min " 5,98 GEIT 3682, 1.2018
Melt flow rate(MFR),g/1 Omin Tepo
Hisikie HEMA R
Testezonclusion Inspector Seal
vy
P ¢
iz BRI,
Remark




45¥]: HP500P-A/3820005312

u‘j;r WANHUA

RECERERGBIRAE
WanHua Chemical Group Co., Lid.
EEEEEEIE
CERTIFICATE OF AMALYSIS
FhER: ERERiE EHES:
ooEmM 73192
Froduct Mame: Polypropylens resin Report No,:
[l =N ts:
Product Brands: HPS0OR-A Lot Ma,; 36200053
f R ST
Plant: YanTai Date of Analysis: 20201211
P T
Product Standards ; /0600 YFU 1142020
ENmE RARRER et Widmik
Test ltemis) Technical Specification Test Result Test Method
FATELE, alkg =lE
Large and small granule, g/ka report 02 SHIT 1541-2013
Efé-ﬁ, kg Ex! 0 SHIT 15412018
olor granule, pes/kg repaort
(B E R e THE
MFR230°C.2 18kg), 9/10min renart 354 GEIT 3682,1-2018
Melt flow rate(MFR), g/ Omin P
miSEE BAEA R I
Test=conclusion Inspectar Seal
¥
7 i ‘
iE: AR T g, FEREAIZ TR

Remark
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WanHua Chemical Group Co., Ltd.
FRERESISLE
CERTIFICATE OF ANALYSIS
e EEERE HEET:
00 1BsEE0
Product Name: Polyprapylene resin Report No,:
e HES:
HPS0OP=A ATA00050
Product Brands: Lot No, ;
e e B
2030=12-(4
Plant: YanTai Date of Analysis:
TR
Product Standards: /0600 YFU 114-2020
ENLE RAGRER it P MidEiE
Test ltemis) Technical Specification Test Result Test Method
FATELNT, kg =E
Large and small granule, gikg riport 0.2 SHIT 1541-2014
B4, kg e 0 SHIT 1541-2018
Color granule, peska report
fais B TINE
MFR{230°C.2,16kg), /1 0min enart 173 GEBIT 3682.1-2015
Melt flow rate[MFR),g/10min o
MG A
Test=conclusion Inspector
V[
P "
HHiE: WA okg, REREEL 11fvkg
Remark




HDPEFG M

HE, 1 FRERHA

158 34.5 1620003642 IESILER KA1E 0.66
25! 69.5 1420003832 HREARNAEN, BIRKEKE
35H 23050-A 1.5 1620004042 HREZHR201M kg
=l 301.5 1320004232 HFRPELERRY
55#} 193 1820004552 REZrE31 kg

ait 600
> SERAESNEAFREHRESARYE, SUNERRBRRULSE



HDPEEFHELD R

HERD
158 23050-A 30 1620003642
251 23050-A 60 1420003832 .
4514 23050-A 300 1320004232
55#} 23050-A 180 1820004552
158 23050-A 4.5 1620003642
251 23050-A 9.5 1420003832
358 23050-A 1.5 1620004042 HEHE
457} 23050-A 1.5 1320004232
55# 23050-A 13 1820004552
it 600

> 8%, ST RhESEhEMER, 8%FN: 25kg/R, EiE, FRHEEA.
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WanHua Chemical Group Ce., Lid.

[EEEIEEREUE
CERTIFICATE OF AMALYS|S
1 k- = o : ] == =
bR @Eﬁ_ﬂah‘—iﬁﬂa . mEETS: 0000161164
Product Name: High density polyethylens rasin Report Mo, :
PR A=
- 1
Product Brands- 23050=8, Lot No, : 200036
PR MR aTHER:
Flant: “vanTai Date of Analysis: 2020-12-03
T
| 1
Product Standards: 0600 YFU 112-2020
BMImE mARRER rnl et WiatFik
Test kamis) Technical Specification Test Result Test Method
&8, kg e
Color granule,. pesikg repart 26 SHIT 1541-2014
AAELMEL, a'kg =iE 0.0 SHIT 1541-2019
Large and small granula, g/kg repart
R MR (190°C, 5ky), -
ad 1 0min renart 066 GET 3682, 1-20158
Melt flow rate(MFR),g/10min P
=, glom?® sia 0,9489 GBIT 1033,2-2010
Dansily, gioem® repart
b R TLA EEHEE ST
Testconc|usion Inspactar Saa|

VT o

=i
Remark

BEapera-g:
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WanHua Chemical Group Co., Lid.

BE TSR
CERTIFICATE OF ANALYS|S
| | B =y o] Lar] e _Fl_r :
LR @EEE_E-MEE _ S 0000162085
Product Name: High density polyethylens resin Report Mo, ;
FrERRRE i =k
- 1
Product Brands- 23050-M, Lot No. 4200038
[ S oHTEEE:
Flant: YanTai Date of Analysis; 2020-12-05
iR
) 1
Product Standards: /0600 YPU 112-2020
HNmE AR R EEES AR Wit ¥ ik
Test kemis) Technical Specification Test Result Test Method
B, kg £ =]
Color gramnule, pesikg repart 1004 SHIT 1547-20149
i T =iA 32,2 SHIT 1541-2018
Large and small granula, g'kg repart
A EEEMPR(190°C, 5kg), S
a1 0min remart 0.23 GEIT 3682, 1=2015
Melt flow rate(MFR),g/10min P
EE, glom? e 0,8471 GBIT 1033,2=2010
Densily g/em® repart
bt e Ay FELA EEHVER =T
Test=conclusion Inspactar Saa|

IRV o1

=i
Femark

HmBELREN, HENES, BTk, REHRES TR

V‘J;r WANHUA



354 : itk 1620004042




BECFSEBIRBBERAR

WanHua Chemical Group Co., Litd.

AR SIS
CERTIFICATE OF AMALY SIS
== | g = . — N 1" Ll == =
FhhE R @EEE.EHEE . HEET: 0000164386
Product hame: High dersity polyethylens resin Report Mo,
RS i A= &
- 1
Product Brands - 23050=8 Lot No, B200040
fae R ) S oHTHERE:
Flant: YanTai Date of Analysis: 2020-12-08
il Tt -
i 1
Product Standards : N0600 YFU 112-2020
e RAFRER ra Ll Witk
Test kemis) Technical Specification Test Result Test Method
2, kg CHE
Color granule, pesikyg report 4 SHIT 1541-2014
FALEIGL, glkg =i 530,0 SHIT 1541-2018
Large and small granula, glkg repart
FRR B EEEMPR(190°C, Ska), S
a1 Omin repart 0.20 GET 3682, 1-20158
Pelt flow rate(BFR), 0/ Omin P
:Eﬁf glem® e 0,9488 GB/T 1033,2-2010
Densily,.glcm report
TS LA, FEHERIETE
Test=conclusion |nspectar Saal

‘ U ”

=it
Femark

B &R0 kg

V‘J;r WANHUA
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WanHua Chemical Group Co., Lid.

FREMETTIE

CERTIFICATE OF ANALY SIS

=l F - — o L] i= = Fl_r .
TR Hﬁ.ﬁﬁﬂﬁ’:ﬂ: it - it = 0000166814
Product Name: High density polyethylens resin Report Mo, :
[l A= i A=
- 1
Product Brands- 2ANS0=-A, Lot Mo - 3200042
e S i THEEA:
=12-0F
Flant: YanTai Date of Analysis: 2020-12-0
el T2 - M
| 1
Product Standands 0600 YPU 112-2020
HInE BeAIRRER bt 2 Wity ik
Test kemi(s) Technical Specification Test Result Test Method
B, kg e
Color granule,posikyg repart 0 SHIT 1541-2018
AATRIIML, alkg =iliE 1900 SHIT 1541-2019
Large and small granule, gk repart
SRR EEMFR(190°C, 5kg), U
a1 0min renart 021 GE/T 3682, 1-20148
Melt flow rate (B FRY, g/ 0min P
Eﬁj grem” sllia 0,9484 GBIT 1033,2-2010
Dansily, ghom repart
Kigshie FiLA, FEHVER =T
Testeconclusion Inspeactar Saa|
YTy
L MV = o * * c-?ﬂ#
I an -
RS
it - RESE,

Remark
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B EERDRIRAE

WanHua Chemical Group Co., Ltd.

BERESEIE
CERTIFICATE OF ANALYSIS
=] - = 1 =l e FL_.-
[ et @ﬁﬂ;iﬁ’:ﬁﬁa _ S Q000168638
Product Mame: High density polyethylens resin Report Mo, ;
FERRRE A=
- 1
Product Brands - 23050-M Lot No. - 2200045
[ I SETHR:
Flant: YanTai Date of Analysis: 2020-12-08
PR
| 1
Froduct Standards: SW0600 YFU 112-2020
)= RAFRHER LA Wialysik
Test kemis) Technical Specification Test Result Test Method
B, “Nkg =E
Color granule, poes/kag ripart o SHIT 1547-2018
HAATRVIGL, aikg =IUE 33,2 SHIT 1541-2019
Large and small granula, g'kag respart
A RNIEEEMF R 190°C, 5ky). U
@1 0min repart 021 GBIT 3682,1-2018
PAelt flow rateMFR, 0/ 0min P
EHE, glom’ =lE 0,54590 GB/T 1033,2-2010
Density. giocm™ repart
KRNI A, FEHER =T
Testconclusion Inspeciar Seaal
G
VA= o ST A
JP X nn A
ARGHE
gt 3 R Y

Femark

V‘J;r WANHUA
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BUFETAELE® INNOVATION CREATES EXCELLENCE
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